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Date / Dia: 14 May 2009

i

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer's Reference / Ref. del Cliente:  |Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 119465/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,OCTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 110 Pcs/Pz Nominal Weight / Peso Nominal:

8 5/8 X 0.322 INCH 040 19.69/21.33 FT 28.58 LB/FT

219.1 X 8.2 MM 6.00/6.50 MTS 42.65 KG/M

Specimen condition Specimen dimensions Test YS. U.TS. Y.S/U.T.S| Elongation / Alargamiento
Heat N° | Sample N° | Condicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Reg.
Colada N°| MuestraN°| Ls | Sc | Type| Ori Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccion | ensayo |Max: - Max: -- -
mm mm2 °C MPa MPa inch % %
17539 B | AM| Ss L 38.13 X 08.47 324,75 RT 373 542 0,69 2 27.2 39.0

-Sc: Specimen condition / Condtuén de
Ss: Strip specimen / Muestra :
.T.S: Ultimate tensife stre
.S: Yield strenﬁih‘ Fluenci:

- 'Estewceysﬁﬁndo se emite mediante sistema mmputénzado yes vai:dado con firma electrénica. . El certificado original posee impreso el logo
Tenaris color verde. En caso de que el poseedor del oertﬁiesdo entregue una copia, debera garantizar laconforrmdad con el original h

responsable por cualquier uso ilegal o indebido. Cualﬂer alteracic ’On ylofalslf icacion es'aré__@etaa jaley.
e . = , ..FORO03171

a computerized system and itis valid with electronic signature. On original certificate the trade-mark green cﬁlorsd
* is stamped. In case the owner of the riginal certificate would release a copy of it, he must attest its conformity to the original one talqng
upon himself the responsibility for any un lawfumr not allowed use.. Any alteration and/or falsification wlll besubjedsd fo the law.
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Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ftem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 119465/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
IAPI SPEC 5L,OCTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 110 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.322 INCH 040 19.69/21.33FT 28.58 LB/FT
219.1 X 8.2 MM 6.00/ 6.50 MTS 42.65 KG/M

Composition % / Composicién %
2

X 1000

C|{Mn| Si|Cr|M| S P Ni V]|Cu|] A|Sn|As ]| N ] Ti|]Ca] B N |Col. 1|Col. 2
H Max | 28 | 120 - 40 | 15 | 30 | 30 | 400 | 80 | 400 | -- - - - - - - - 6 | 100
Min - 129 | 10 - - - - - - - - - - - - - - - - -
Sample N° [P Max | 28
Muestra N°

H: Heat / Colada
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 the original onej
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Date / Dia: 14 May 2009
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Item / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente:  |Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 119465/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
IAPI SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 110 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.322 INCH 040 19.69/21.33 FT 28.58 LBIFT
219.1 X 8.2 MM 6.00/6.50 MTS 42.65 KG/M

Regquired values Individuals / Individuales Average / Promedio Hardness type HRC
Valores requeridos Min: -- Max: 22.0 Var: -- Min: -- Max: - Var: -- Dureza tipo
Heat N° | Sample N° | Specimen condition | Quad. | Scale oD MW ID - Var.
Colada N°| Muestra N° Ls Sc Escala 1 2 3 Avg. 1 2 3 Avg. 1 2 3 Avg. |
43346 | 17539 B AM T TORBW| 790 | 7751 785 | 783 | 786 | 787 | 778 | 784 | 758 | 784 | 790 | 77.7 | 06 ”
43346 17540 B AM 1 HRBW | 77.1 78.8 78.4 78.1 77.6 781 79.1 78.3 79.0 78.6 79.0 78.9 0.8

iametro intemo
acion de la muestra

Quad: Quadrant / Cuadrante

_ Var: Variation / Variacio

Result

IEste certificado se emite i sistema rizad Td:':s ~eon firma electrénica. Elcemf icado original posee impreso el logo

 This certificate Is issue 'stem and it ls vaiid with electronic signature. Onthe oﬂginal neﬂtﬂmta ms trade-mark green onlmeﬂ p
Tenaris color verde. En caso de que el poseedor. del. cemﬁcadc fmtrsgua {una copia, debera garantlza ccnformldad con el original haméndose
responsable por cualquier uso ilegal o indebido.: Cua

"Tenaris’ isstampsd in case the owne i of the ougmalcecﬁﬁeata would release a copy of it, ha must attest its conformity to the original one takin
upon hﬂmeifthe responsi:ihty forany i bwfu! ornot allowed use _Any alteration and/or falsrﬁeauon will besu ed to {he law.

falsificacion estard su;eta
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Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 119465/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
IAPI SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 110 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.322 INCH 040 19.69/21.33 FT 28.58 LB/FT
219.1 X 8.2 MM 6.00/6.50 MTS 42.65 KG/M

Pressure / Presion Time / Tiempo

Results / Resultado

Unit / Unidad. Value / Valor Seconds / Segundos

PSI 2.350 5

Satisfactory / Satisfactorio

: He‘a[ ,atment / Tratamiento térmico: Pipe / Tubo

she irade—mark gresn colored

valldado con fi rma electronica.

Elcertificado original posee impreso el Iogo

asuetaa!a_lg!
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Tubos de Acero de México, S.A,
5 4357 8N
. Veracruz. Veracnz

Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 119465/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,OCTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 110 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.322 INCH 040 19.69/21.33FT 28.58 LB/FT
219.1 X 8.2 MM 6.00/ 6.50 MTS 42.65 KG/M

Supplementary Information
Informacién Suplementaria

F_umed Steel

Material free from Mercury contamination

Not repaired by welding

Non destructive test. Satisfactory

Inspection method

== EMI - FLVI - MPI -

'AP,! SPEC 5L,0CTOBER 1, 2007,FE.20090101/ASTM A

sibility for any unlawful or not allowed use.. Any

! ) aomputerized system and itis valid wnth electronic signature. On me v > 2
"Tenaris”" isstampsd‘ h:wass the owner of the ungmai cerﬁﬁeatewould release a copy of it, he must attest mfomity to the original one taking

Acero calmado con aluminio
Material libre de contaminacién de Mercurio

No reparado por soldadura

Control no destructivo. Satisfactorio
Método de inspeccion

- - EMI - FLVI - MPI -

AP| SPEG‘SL OCTOBER1;:2007 FE.

lupon himself the respor

and/or. falsrﬁmman will be subjeded to the law.

Tenaris color verde. En caso de que el poseedor

Esﬁs ceﬂiﬁcado se emite mediante sistema eomputaﬁzado y es validado con firma electionica. . El cerfificado original posee impreso el logo
f ¢ entrsgue ‘una copia, debera garant:zar!aoonfon’mdad con el original hamendose .
responesble por cualquier uso ilegal o indebido. Cualqulef alte mén

a falsificacion
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Tubos de i\cem de México, 8.A.
i KM 4337
ia. Veracruz. Veraorz

Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.AA. DE C.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 119465/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,OCTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 110 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.322 INCH 040 19.69/21.33 FT 28.58 LB/FT
219.1 X 8.2 MM 6.00/ 6.50 MTS 42.65 KG/M

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Quality System Certified
N° 110950

CUSTOMER . THIRD PARTY TENARIS QUALT
INSPECTION COMPANY
COMPANIA DE INSPECCION H%g f‘./ L// bf’ %
4
Company Name: N/A -
QUALITY CERTIFICATION DEPT.

Employee Name: N/A

DEPTO. DE CERTIFICACION DE CALH

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

"Tenaris” is stamped. |
uj i f\vmself the rssponsh

i ——-—uﬁa—m

. oomputem syﬂem "and 1L S valid with electronic signature. On the original certificate u':e lrade-mark green colored
se the ownemitheoﬂginal eemﬁmtewould release a copy of it, he must aﬁmti&oonfammy ta the original one | taking
ity for any uniawful or nb(anowad uss. Any alteration and/or falsification will be st

jected fo the law.

Certificado se emite mediante sistema computanza

 Tenaris color verde. En caso de que el poseedor del eertrﬁcado entregue una copla debera garantizar la: conformidad con el original haciéndose
responsable por cualquier uso ilegal o indebido. Cualquier al@eraaénylo falsi a le!. i,

oon Tirma electronica. . Bl certificado original posee impreso el logo

4FOR031571¢ .




